IDZCZAK ASSEMBLY INSTRUCTIONS
FABRYKA MEBLI AURORA

PARTS LIST

(2-Foot Board(1pc) (3-Side Rails(2pcs) @-Legs(4pcs)

(5)-Center Support Bar(1pc) (©-Support Legs(2pcs) (D-Double Plastic Caps(15pcs)

(©-Slats(30pcs)

(®-Single Plastic Caps(30pcs) /
HARDWARE LIST @

A Bolt M8*30mm 20pcs B Bolt M8*35mm 4pcs  C Bolt M4*25mm 16pcs D Ut M8 4pcs

) R -

E Spring Washer 8pcs F Flat Washer 16pcs G Allen Key M5 1pc H Spanner 1pc
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STEP 1:

STEP 2:
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STEP 3:

STEP 4:
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